Vv

Part [

4y

BELMERR

Driving system contents

@ CPCD10/15/18-XW32F CPCD10/15/18-XW32B (©) CPCD10/15/18-XW32M (@) CPYD15/18-XW21F

®CPYD15/18-XW21B () CPYD15/18-XW51B
@ CPCD10/15/18-XW10F (1) CPQD10/15/18-XW21F

(® CPYD15/18-XW21M

) CPYD15/18-XW51M

CPYD15/18-XW51F
@ CPCD10/15/18-XW12F

FF5 B EH R LA
Item Description Serial No. Page
K1 BN
Fig.1 Driving system GS) 11
K 2 Eliemi 395954
Fig.2 Drive axle assy ©® 1-3
K3 (LG =) 1.5t-1.8t 1.7
Fig.3 Front wheel (Single tyre) A %EAY All models of truck
Kl 4 A W) 1.0t-1.8t  4=#7=74/All models of truck 18
Fig.4 Front wheel (Double tyre) XA, =484 | Okamura, Chinese gearbox
Kl 5 2 HIMAE SR
Fig.5 Cooling oil pipe assy ©® 1-10
Kl 6 il &
Fig.6 Wheel brake e® 1-11
el 7 L) 28 R 14
Fig.7 Torgue converter assy @ @
Kl 8 AR (H D 1-15
Fig.8 Transmission (Part-1) 1.0-3.5t
K9 AR (H2) Y43160X W I ALEAZ A (XIAT) 1.19
Fig.9 Transmission (Part-2) Y43160X Hydrodynamic Transmission Gearbox )
Kl 10 A (L3 (Okamura) -
Fig.10 Transmission (Part-3)

1-A




A=) E s R PR
Item Description Serial No. Page
K 11 12 il 1.0-3.5t Y4A3160X i fLahAHAH (XF)) 1-23
Fig.11 Control valve Hydrodynamic Transmission Gearbox (Okamura)
K 12 1.0-1.8t IR AT « ZEHA RN 1.0-1.8t Y4A3160X ¥ JiAL5)AZ A (MAT) 1-26
Fig.12 1.0-1.8t Reduction & Differential Hydrodynamic Transmission Gearbox (Okamura)
Kl 13 N
Fig.13 Driving system O0®eBO 1-30
Kl 14 YK BRI B
Fig.14 Drive axle assy @060 1-32
Kl 15 7 HHAE
Fig 15 Cooling oil pipe assy ®o0WEBO® 1-85
Kl 16 ilzh &
Fig 16 Wheel brake ®o0WEBO® 1-37
17 A (D 40
Fig.17 Transmission (Part-1)
K 18 A (L2
Fig.18 Transmission (Part-2) ®OOeOO 1-43
Kl 19 A (3L 3) 1.0-3.5t 1.45
Fig.19 Transmission (Part-3) YQXF RIS 18R (41%
K| 20 Ho 42 S B ) YQXF Series Hydrodynamic Transmission Gearbox
Fig.20 Electro-hydraulic operating valve (SHAOXIN) 1-48
K 21 oI A e B 1-50
Fig.21 Reduction assy
WEEE (B THA
Drive axle repair kits AeOE®®OOO 154
AN (B THA 1.0-3.5t YQXF W LSl AZHAT (4% 1.55
Transmission repair kits Hydrodynamic Transmission Gearbox (SHAOXIN)
K 22 B R4
Fig.22 Driving system ©e® 1-56
K 23 72 I S
Fig.23 Cooling oil pipe assy ©Ce® 1-59

1-B




K1 (RS
Fig.1 Driving system

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

A Yrray R i R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.
R L N Y )
~ || 3 | G000093-000008-00 \%faﬁ,’shiw 12
'| 4 | Go05783-008020-00 fﬁ,\ﬂ'\giégo 12
'l 5 | xB150-100001-000 g%ket 1
6 | G000093-000012-00 %hiflz 16
7 | G005786-012030-01 gi%@ﬁiﬁ%iégo 10
8 | G005786-010035-00 %?ﬁM'%‘;Xl_légsxégf’ 1
8 | G005786-010035-01 %?6%\'\/'1\4(1&23;5 10 <201?12-01
8 | G005783-010035-01 Afé%lvl'\%&égs 2 2201(?-12-01
9 | Y481302-000-G00 HIo{ftZ)()jJr;T%e housing 1 SeyelL l%liglq.zlz
10 | G000093-000010-00 \%hleor 10 16
11 | G005785-010050-04 ﬁ%hﬂ'\g%&ﬁg%ﬁé? 8

1-1




K1
Fig.1

N

Driving system

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

FPs YIEHY Sk Bk FTEEE R
Item Part No. Description Qty | Remarks Or Serial No.

H GRS SR K8 J753

12| R561-130000-000 Cardan assy 1 See Fig.8 Item3
24 M12X1.25X 40

13 | G005785-012040-00 Bolt M12 X 1.25 X 40 6
Fr i i

14 | K91331-30031-G00 Left shock pad 1
T

15 | K91331-30041-G00 Right shock pad 1
24 M12X1.25X 85

16 | G005785-012085-00 Bolt M12 X 1.25 X 85 2
BEFE M12X1.25X 25

17 | G005786-012025-00 Bolt M12X 125X 25 4
)5 ®

18 | R564-100001-000 Shim 1 <2011.12-01
B ®

19 | R564-100002-000 Shim 1 —2011.12-01
P&

20 | R561-101000-000 Bracket 2
JEEE M10 X 1.25

21 | G006171-000010-01 Nut M10X 1 25 1
BERE M10

22 | G006170-000010-00 Nut M10 2 ®

03 HIAE R (F4) ) W 3
front wheel assy See Fig.3

23 W T B % (AU Inner 5 L 4
front wheel assy(double) See Fig.4

23 ANHTES B (OB ) Outer 5 LK 4
front wheel assy(double) See Fig.4

1-2




K2 SRshtr

Fig.2 Drive axle

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

FPs YIEHY R Bk AV B A
Item Part No. Description Qty | Remarks Or Serial No.
Al | XB150-113000-000 ﬁfg 1 INC:1,7,8,9
N NI L (1
1 | XB150-113002-000 £ 2 ARG
Plug Do not supply separately
W% Z1/8
2 | Q903-Z1/8-G00 Vented plug 1
e <2013-05-24
3 | N163-110017-000 ng 1
Il HIIHI F*, Early users
2 | XB450-115000-000 1 .
Vented plug AT e Can
7S I g replacement two together
3 | RC250-110004-000 Plug 1 >92013-05-24
iy 22
4 | J000982-000022-00 Washer 22 1
g 16
5 |J000982-000016-00 Washer 16 1
I29E M16X 1.5
6 |J001000-0161P5-00 Plug M16 X 1.5 1
e S RO LA
7 | XB150-113001-000 Bt . 1 A EFEDt
Axle housing Do not supply separately
P 10
8 | G007244-000010-00 Washer 10 2
24 M10x40
9 | G005783-010040-01 Bolt M10x40 2
i 12
10 | GO00093-000012-00 Washer 12 16
Y dse
11 | XF250-110003-000 gﬁoﬁ‘%@ 8
12 | XF150-110001-000 SRR 1
Plate

1-3




K2 SRshtr

Fig.2 Drive axle

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

A Yrks SR B R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.
13 | XF150-110006-000 7PE| ftif*ﬁ 1
14 | XF250-110002-000 %ﬁ‘e 1
15 | G000093-000020-00 \%a%hi?m 20
16 | G006171-000020-02 | oh !} M20>LS 20
17 | XB150-111000-000 ﬁﬁ”fﬁjﬁ . 1
18 | XB150-112000-000 Egﬁﬂ?ﬁik . 1
19 | XF150-110003-000 ﬂfgf 16 Ezélét 1
20 | G006171-000012-02 h%umhglzi?és 16 <2011-10
21 | N030-110013-000 éﬁﬁ%ﬁ 12 Siﬁj@tyre
21 | R840-110001-500 iﬁﬁ%ﬁ 12 Douﬁi@me
22 | HG40692-075010512-01 gﬁ%ieil')s?g;égigéilz 2
23 | GT00276-0033112-00 ﬁi‘riizlgnz 4
24 | XF150-110004-000 fﬁf 2
25 | N030-110010-000 ﬂfﬁ 2
26 | N030-110011-000 ﬂiﬁg shim 2

1-4




K2 SRshtr

Fig.2 Drive axle

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

A Yrks SR B R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.
6
27 | G000093-000006-00 Washer 6 4
IR M6x12
28 | G005783-006012-01 Bolt M6x12 4
NIESS
29 | N030-110015-000 fliLEf SD42X 52X 10 2
Oil seal
4L
30 | N030-110009-000 Gasket 2
Sl
31 | XB150-110005-000 Half shaft 2
B4
32 | N030-110016-000 Clamp split-ring 16 <2010-02
e _
32 | NO30-110016-000 Clamp split-ring 18 =2010-02
R
33 | N030-110008-000 Nut 16 <<2010-02
LA
33 | N030-110008-000 ﬁfjﬁ 18 =2010-02
34 | N163-220010-000 il*uftwj% 12
#pg 10
35 | G007244-000010-00 Washer 16
IR
36 | N163-110016-000 Plug 1
#p 20
37 | J000982-000020-00 Washer 1
2 3R A [
38 | G001235-007503P1-00 87[./”% el 75%3.1 2
-ring
H
39 | GO00093-000016-00 16 12
Washer

1-5




K2 SRshtr

Fig.2 Drive axle

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

5 Ly p v R B v aliE H 48
Item Part No. Description Qty | Remarks Or Serial No.
40 | G006171-000016-02 ?{i M16x1.5 12
41 | G000119-010030-00 é’j‘nloxw 4 <2010-02
4 10x30 _
41 | G000119-010030-00 iR 2 >2010-02




K3 hike CBRED 1.5t-1.8t
Fig. 3 Front wheel (Single tyre) 434 7 All models of truck
A Yk SR B A Bl H 4
Iltem Part NO. Description Qty | Remarks Or Serial No.
Al N163-221000-000 Iﬁ:?ﬁ/t%‘\‘/vﬁﬁézies)sy 2 ?E’-T%;ﬂgcl:n#;ed tyre
1 | GT10823-006P510-00 siohd%yﬂi%ses%ll% 2 | SubH Solid Tyre
1 | GT02982-006P51010-00 Eféiﬁfﬁt‘y?éSO-lO-lOPR 2 558N Inflated tyre
2 | N163-221002-000 l'ﬁ f%iﬁwh sel fim 2 | ;I% Eg%m@;k
3 N163-221001-000 éﬁiﬁe wheel rim 2 Palll‘teedmpzl‘g\}lde
4 | 3E-211003-000 fﬁ 12 N163-221005-000
5 | G000093-000012-00 %hlezr 15 12
6 | G009457-000012-01 | yiif M12%1.5 12
7 | G000091-3P2022-00 ’Eﬁjn?’f;fgz 12
8 | N163-220010-000 IN*uftfé&% 12
9 | GT10823-006P510-02 ﬁoﬁ@fe%;%—g.)so-lo 2 %jfféaﬂaoggl?g alere
10 | N030-110013-000 f;%?%ﬁ 12 Smjﬁyre

1-7




1.0t-1.8t 474 AYAll models of truck
MR AR A, [ P=A8d4 | Okamura gearbox, Chinese gearbox

Ka  Hrge G
Fig. 4 Front wheel (Double tyre)
9 g 10
& "
& 12

A Yrkig SR i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
TS B CRUES) Inner INC:1,3-8
Al | MB150-111000-500 front wheel assy(double) 2 S0 Solid Tyre
ANITAS B (CRUAE) Out INC:1,2
A2 | MB150-112000-500 front wheel assy(double) 2 S04 i Solid Tyre
P RTAS B R (OUAE) Inner INC:1,3-8
Al | R840-111000-500 front wheel assy(double) 2 7835815 Inflated tyre
ANETEE B (OREE) Outer INC:1,2
A2 | R840-112000-500 front wheel assy(double) 2 7e/5 58 Inflated tyre
L\ -
1 | GT10823-006P510-00 %’Eg S 4 | 9ubHH Solid Tyre
A HE _ _
1 | GT02982-006P51010-00 %’Eg TN 4 | FAI Inflated tyre
B A
2 R840-112100-500 Wheel rim 2 .1 Red
PAL L 4114 Red
3 N163-221001-000 Wheel rim Outer 2
M4 F5 3. 4 it
4 | R840-111001-500 Wheel rim,Inner 2 INO.3. 4, Paired provide
5 | 3E-211003-000 g 12
Bolt
T 12
6 G000093-000012-00 Washer 12 12
1ERE M12x1.5
7 G009457-000012-01 Nut M12x1.5 12
4 3.2x22
8 G000091-3P2022-00 Pin 3.9x22 12
ZEPS TR
9 XF150-460001-500 Left fender 1
VEEE T/
9 XF150-460002-500 Right fender 1

1-8




Ka  Hrge G
Fig. 4 Front wheel (Double tyre)

1.0t-1.8t 4% AAll models of truck
MR AR A, [EP=A8d4 | Okamura gearbox, Chinese gearbox

10

1"
12

@-G=0

e Yrrag R i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.

10 | G005783-012045-00 | it MI2xAS 4

11 | G000093-000012-00 %hlezr 1 6

12 | G006170-000012-00 iﬁuml\lez 4

13 | 50CDA-210001 S‘;{gi%ﬁube 2

14 | N163-220010-000 ﬁ‘u’tw? 12

15 | G0097P1-000012-00 \%a[ﬁ’shif 1 2

16 | G005783-012025-00 %?6%\%122:2255 2

17 | R840-110001-500 éﬁ”ﬁﬁ 12 Douﬁi@tyre

1-9




K5 AEIAE S
Fig.5 Cooling oil pipe assy

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

A Yrray SR i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
Al | XB150-120000-000 gﬁﬂﬁéﬁgp}%e assy 1
A2 | XB151-120000-000 gfﬂfgﬁ;gp’jﬁ o assy 1 ®
1 | Q672-20-G00 é}(@fgﬁ%?ﬁ 20 4
2 | G005783-008012-00 | ghit MEX12 4
3 | G000093-000008-00 %hser 4
4 | N160-120002-000 iﬂli‘% - 4
5 | XB150-120002-W00 ﬁg:fg; rliipe 1 L=1740
- | XB151-120002-W00 ngﬁf& rlgipe 1 ® L=2700
6 | XB150-120001-W00 ﬁgﬁi rlgipe 1 L=1840
- | XB151-120001-W00 ﬁfﬁ% rlgipe 1 ® L=2200
7 | N040-110001-000 ﬁ%ﬁfﬁé 2
8 | N040-110100-000 E]oﬁf:i%of 2

1-10




Kle Hilzshas
Fig.6 Wheel brake

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

Fr (=7 HFR Hi A el ] A Y
Iltem Part No. Description Qty | Remarks or Serial No.
eilEEAY sy
Al | XB150-111000-000 Brake assy,LH 1
VER IR oS98
A2 | XB150-112000-000 Brake assy,RH 1
Ze B i RS
1 | 21233-70010G-L Brake plate assy,LH 2 I, Left
A B0 4 AR A .
1 | 21233-70010G-R Brake plate assy,RH 2 41, Right
13 73 52 S A ING
A3 | 21233-70080G Cylinder assy 2 L+ /INC:2-9
Iz 7 6L
2 | NO PART NO. Cylinder 2
PANG = T N
3 | NO PART NO. gﬂdﬁﬁ’ 2
pring
INFT
4 | 21233-70110G éjm&m 4
up
Ty AR S
5 NO PART NO. Piston 4
T
6 | 21233-70130G EUZJJ PR 4
oots
I A FETHT
7 NO PART NO. Link,Conneeding 4
ey Gt - SallE
8 | NO PART NO. Cap bleader 2
9 | NO PART NO AR URE 2
’ Screw,Bleader
i Tl BT EERE Bk Ve ey IG|
10 | 21233-70150G Brake shoe 2 Left & right same
i Tl BT EERE Bk Le A 1]
11} 21233-70150G Brake shoe 2 Left & right same

1-11




Kle Hfilzshas
Fig.6 Wheel brake

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

Fr (=7 HFR Hi A el ] A Y
Iltem Part No. Description Qty | Remarks or Serial No.
SRLES
12 | 21233-70330G Guide cable 2
S i e e
13 | 21233-70260G Spring&fitting assy 2
] ] [ SRR 28 B (F6) e
14 | 21233-70210G-L Adjuster (L) 2 Left threads
(] B B s B (A1) Hrili
14 | 21233-70210G-R Adjuster (R 2 Right threads
LZYIIN
15 | 21233-70340G Lever 2
1% %
16 | 21233-70360G-L Spring 2 Left
3 )
16 | 21233-70360G-R Spring 2 Right
NERIRS Vo
17 | 21233-70320G A I 5 34 4
Spring shoe
BRI
18 | 21233-70350G Spring 2
I TR s
19 | 21233-70370G-L Brake lever,LH 2 Left
il fi
19 | 21233-70370G-R Brake lever,RH 2 Right
TSR
20 | 21233-70380G Strut 2
21 | 21233-70390G ?% 2
pring
12 M6x16
22 | GB21-76-M6x%16 Bolt M6x16 4
Pl 6
22 | GB93-76-6 Washer 6 4

1-12




Kle Hfilzshas
Fig.6 Wheel brake

CPCD10/15/18-XW32B (E) CPYD15/18-XW21B @ CPYD15/18-XW51B

Fr (=7 R Hi AV B A
Item Part No. Description Qty | Remarks or Serial No.
23 | 24433-70160G ﬁi%ﬁ 2

24 | 24433-70170G Eeﬁiﬁ 2

25 | 21233-70410G I;Eﬁg?jihoe guide 2

26 | 21233-70420G %r%gﬁgi hold down 4

27 | 21233-70430G giu%s%éhoe hold hown 8

28 | 21233-70440G JSjipA)%iTﬁg,Shoe hold down | *

29 | 21233-70040G Héfl%,Rubber 2

30 | XB150-111100-000 ?aﬁ?é@ﬁ%l%H 1 LZeFft

30 | XB150-112100-000 ?aﬁ?é@ﬁr%l’j&H 1 Rﬁh ¢

31 | 21233-70400G ﬁé} 2

Pin

1-13



K7

W AHAS K

Fig. 7 Torque converter assy

1.0-3.5t
Y43160X W LB EA (KA
Y43160X Hydrodynamic Transmission Gearbox (Okamura)

\
\\k\\f E\G”\l‘. b]l)F
\'\\ k!

Fr Yk 2 Hi 2V BE 4R
Iltem Part No. Description Qty | Remarks Or Serial No.
W AR
1] K91523-00020 Torque-Converter !
WA B A A
2 | KF1805-08016 Bolt W/Washer 12

1-14




e 1.0-3.5t
2N H
? 88 13_{@*@ Gt 9 Y43160X I LA HAHT (KIAT)
9. ransmission (part-1) Y43160X Hydrodynamic Transmission Gearbox (Okamura)

e Yrray 2K i R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.
AR A K INC:Fig.8-10
1 | K91524-03000 Transmission assy L 4 4MExcept Fig.8 Item 3
TETHE A M G
2 | K91A24-08200 Strainer & cover 1
N 5 NE Sl e l‘_TL'\ >
201 | K91A24-08211 gfr‘;iz - aﬁfsy 1
e
202 | K91A24-08221 Magnet 3
T
203 | K91A24-08231 Spring 2
- SIARE En sy
3 | R561-130000-000 Joint assy,universal 1
J7 T Bk A 7
301 | NO PART NO. Yoke,couplin 1
-l
302 | NO PART NO. Nipple,grease 2
Tk
303 | NO PART NO. Bearing,gross 2
QLRI RUN
4 | K91524-16100 Housing,t/conv 1
P
401 | KF5014-50000 Cap,sealing 1
AR AR A4
5 | K91324-45302 Housing,transmission L
~ 501 | KF8000-12000 gﬂa}ﬁqsteel 4
,—&f 20 R
DeRr et S fIR) e e e A 5 1 203 0 30 6 | K91524-02300 1
| T8 % (H1) Transmission(part-1) ;1518 20, 30-32 ! °TJ \l IQM3 Flange,t/m output
| HEW (N2) Trensmission(part-2): 3 5.9 I 25 7?_‘,/" 2 B
| S8k o is- Tnsmesiongent3): 140 | : 7 | K91324-16300 gasl(iet 1

1-15



1.0-3.5t

8 A (L) . T
E g 13_{@*@ s, 9 Y43160X AL shAS AT (MAT)
9. ransmission (part-1) Y43160X Hydrodynamic Transmission Gearbox (Okamura)
A Yk 4R i e EE R
Item Part No. Description Qty | Remarks Or Serial No.
M
8 | K91428-00202 Pipe,cooler 2
N=Ni=3 .
9 | K05204-50501 gﬁgﬁ i’iermo 1
10 | K91324-06400 f;;e il level 1
N
11 | K91A24-22500 Cover upper 1
12 | K91524-01500 ﬁ aHte hanger 1
hEE
13 | K91228-03600 Pipe,oil level gage 1
2R/
14 | K91524-01900 gre‘a':ﬁer 1
EaEagiel
15 | K05500-24012 O-ring 3
S
16 | K05500-19010 O-ring 2
S
17 | KO5500-24022 O-ring 2
HES]
18 | K91A24-08600 Seal.oil 1
19 | K05531-01100 %ﬁ‘i o-ring type 1
o 20 | K05500-24015 gfff 1
,—&f 20 IR, HE
R R - e T e 5 ¢ 203 30 21 | KF2005-10030 5
| @& (M1 Transmission(part-1) :15-18. 20, 30-32 ! qj \' 2?2/( BOlt,W/W&Sher b/w
| R2W (X2) Trensmissionipart-2): 3 5.9 I 25 21 , L
| ¥E % (H3) Transavssion(part-3): 7.8.20 ' £ 22 | K91A24-05200 Boﬁfl/z\inge 8




K8 Agdd (dL 1D
Fig.8 Transmission (part-1)

Y43160X WAL A (KIAT)
Y43160X Hydrodynamic Transmission Gearbox (Okamura)

1.0-3.5t

2 TR I
1 Transmisson{part-3) |

1

A\
w2 “ m@‘}’
7o | 209
DL S 1 NS e 3 20

| T@% (H1) Transmission(part-1) :15-18, 20, 30-32 c’lj 203/". :
| 2N (A2) Transmissionipart-2): 3 5.9 I 25 2?/"
| %% (:3) Transassion(part-3): 7.8.20 | £

e p—— A Bk T B R

Item Part No. Description Qty | Remarks Or Serial No.
IR, HJE

23 | KF2005-10060 Bolt,w/washer b/w >
[ovis

24 | KF1155-10075 Bolt 3
Pt Y

25 | K91A24-05900 Bolt,flange 3
AR H

26 | KF1805-12020 Bolt,w/washer b/w !
L Y i

27 | K91A24-08100 Bolt,flange 2
AR

28 | KF2515-10000 Washer,spring ®
Y

29 | KF2846-12000 Pin,dowel 2
R )

30 | KO5500-31065 gi'“% !
-ring
CoE R

31 | KF4202-14000 Gasket 4
SRt

32 | KF4202-20000 B !
Gasket
mH

33 | K91A24-05100 Eyebolt 2
bliikes

34 | KF5000-20000 Plug,drain !
PR

35 | KF5006-10000 Plug,tapered '
IR e

36 | KF5005-26001 Plug,tapered !

37 | K91524-03300 gjﬁ' !
Cap,filler

1-17



K8 Agdd (dL 1D
Fig.8 Transmission (part-1)

1.0-3.5t
Y43160X 1L s HA (KR

Y43160X Hydrodynamic Transmission Gearbox (Okamura)

et R O3
1 Transmisson{part-3) |

| 2N (A2) Transmissionipart-2): 3 5.9
| %% (:3) Transassion(part-3): 7.8.20 |

=c
L

Fr YrkHs HR Hi A el ] A Y
Iltem Part No. Description Qty | Remarks Or Serial No.
1AL IR
38 | K91524-12500 Bolt.flange 8
IR
39 | K91524-02600 Bolt flange 2
&
40 | K91324-00028 it 1

Repair kit, T/M




o Ok (L2 Y43160X i&ﬁljﬁgb%ﬁ%ﬁ (KIA)
Fig.9 Transmission (part-2) Y43160X Hydrodynamic Transmission Gearbox (Okamura)
Fr Yk 2 Hi AV B A
? Item Part No. Description Qty | Remarks Or Serial No.
1 | K91224-00800 fe%;% er.spring 2
2 | K91224-17601 ﬁin,dutch 2
3 | K91B24-00700 Eii%éieal piston 2
4 | K65425-13204 ﬁg% %hrust 2
5 | K91B24-00600 Ef?;ieal 2
6 | K91324-02702 ﬁfﬂriction 10
7 | K91324-12601 é?;gﬁﬂg g 12
8 | K91324-04700 Eiﬁ)‘;ﬂ fs ure 2
9 | K58321-05000 iﬂﬁng 4
10 | K58622-03001 ;fisnap 2
11 | K58622-15201 %ﬂi [r%]thrust 2
12 | K58622-09500 f‘cﬁ"gﬁset 2
13 | K58036-04600 jir%,snap 2
REWEL 14| ko1524-20020 L R
1401| K05950-08008 ﬂfciw cet 2

1-19



Ko Axdy (dL2)
Fig.9 Transmission (part-2)

Y43160X 1L s HA (KR

1.0-3.5t

Y43160X Hydrodynamic Transmission Gearbox (Okamura)

Fr PR ¥ Bt | vEEUE 4R
Item Part No. Description Qty | Remarks Or Serial No.

15 | K91324-25500 ?ﬁfoﬁv ard 1

™

16 | K91324-25600 @Jefr'f—rfgerse 1

17 | K91324-06500 E’ﬁfjﬁumh et 2

18 | K91524-11200 ﬁ%ﬁfﬁeﬁe ville 2

19 | K91524-12900 fﬁ‘ring’nee dle 2

20 | KF8000-08000 gmjﬁ% steel 2

21 | KF8010-06306 éﬂﬂeﬁ‘rmg,ba" 2

22 | K91524-11010 25 £ AL P 1 INC:1-8,10-21

Clutch pack assy

1-20




K10  AgdsE (L 3)
Fig.10 Transmission(part-3)

1.0-3.5t

Y43160X WAL A (KIAT)
Y43160X Hydrodynamic Transmission Gearbox (Okamura)

Fr Yk 2 Hi F T B HY 422
Iltem Part No. Description Qty | Remarks Or Serial No.
SRR
1 | K91524-10030 Shaft assy,stator 1
AR
101 | KF8000-12000 Ball steel 1
GLEEN
102 | KF8000-14000 Ball steel 3
103 | K04826-21600 Cap,sealing 1
SEHl
104 | NO PART NO. Shaft stator 1
i s R B
2 | K91224-02600 Valve relief 2
P
3 | K91224-12500 Spring.valve 2
4 | K91524-10010 Bl A1k 1
Body assy,pump
RES
401 | K91524-05600 Bushing 1
p=3
402 | NO PART NO. Ak 1
Body,pump
WA A _
5 | K91524-23100 Gear,pump drive 1 Z=25
MRS v -
6 | K91524-13200 Gearinternal 1 Z=30
ik
7 | K91A24-07900 Seal,oil 1
B
8 | K91A24-08300 O-ting 1
9 | K91524-03500 e 1
Bolt,flange

1-21



K10  AgdsE (L 3)
Fig.10 Transmission(part-3)

Y43160X 1L s HA (KR

1.0-3.5t

Y43160X Hydrodynamic Transmission Gearbox (Okamura)

A Yrks SR B i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
il
10 | KF2500-10000 Washer,plain 2
¥
11 | KF3202-02200 Ring,snap 2
e
12 | K91324-05700 Shaft,idler 1
SE _
13 | K91324-05800 Gear.idler 1 Z=35
iy 4% _
14 | K91324-15903 Gear,output 1 Z=70
EENIYI
15 | K91324-22900 Plate baffle 1
2R, HE
16 | KF1805-08035 Bolt,w/washer b/w 1
17 | K91524-03500 ek 5
bolt,flange
Pk Y
18 | K91A24-08100 Bolt.flange 2
19 | KF3200-03500 ;E% 1
ing,snap
i
20 | K05500-31125 O-ring 1
Mk
21 | KF8010-06306 Bearing,ball 2
Ak
22 | KF8004-06012 Bearing, ball 1
Hihk
23 | KF8006-06212 Bearing, ball 1
24 | K91524-04200 ek 1
Bolt,flange

1-22




K11

il i

Fig.11 Control valve

1.0-3.5t
Y43160X WAL A (KIAT)
Y43160X Hydrodynamic Transmission Gearbox (Okamura)

110,25,28-32,3401,37,40 |

A Yrkig 2 F i A EUE 4R
Item Part No. Description Qty | Remarks Or Serial No.
23 141 ek
Al | K91328-04000 Valve assy,control 1
LS I
2 K91228-00501 Seat,spring 1
2o IR
3 | K91228-06700 Spring,inching valve 1
9 R 3L
4 | K91228-01300 Spring,main relief L
S I [BR]Ty FE
5 | K91228-15201 Piston,accumulator 1
L I
6 | K91228-15302 Seat,spring 1
A (HF)
7 | K91228-26300 Spring,outer 1
8 | K91228-16400 f%‘f‘(w) 1
pring,inner
BA AR R A g
9 | NOPARTNO. Plunger,clutch valve L
10 | K91228-10700 il . 1
Seal,oil
NI
11 | K91228-10800 Spring,main relief 1
[m] {7 L 5%
12 | K91228-11100 Spring,return 1
et
13 | K91228-16500 valve clutch 1
IR S
14 | K65528-00902 PIug,0-ring type 1
15 | K91328-04300 :E’ﬁ 1
in

1-23



| 1.0-3.5t
7 il 1 - v
Elil éonjt'rgl valve Y43160X i J11L B A AT (M)
9 Y43160X Hydrodynamic Transmission Gearbox (Okamura)

Fr Yk 2 Hi Fo i BE 42 7Y
Iltem Part No. Description Qty | Remarks Or Serial No.
SE A
16 | K58628-01702 Pin,stopper 1
BEAT
17 | K51727-05402 Slug 1
18 | K51727-06502 BRAT 1
Slug
i s 1
19 | NO PART NO. Valve,regulator L
AR
20 | K91328-04500 Bolt flange 4
A
21 | K91328-03800 Bolt,coating 2
AR
22 | K91328-03900 Bolt,coating 2
23 | K91328-04400 ke 2
Bolt,flange
B,
24 | KF1805-08065 Bolt wiwasher BIW 4
2Rt
25 | KF4202-14000 i 1
Gasket
158
26 | KF5005-10001 Plug,tapered 1
T S T
110,25 28.32,3401,37 40 E 27 | KF5000-14000 Plug,drain 1
""""" Bk
28 | KO5500-19008 O-ting 1
B
29 | K05500-19010 O-ring 1
g
30 | K05500-24015 HHE 2
O-ring

1-24



K11

il i

Fig.11 Control valve

Y43160X 1L s HA (KR

1.0-3.5t

Y43160X Hydrodynamic Transmission Gearbox (Okamura)

110,25,28-32,3401,37,40 |

A Yrks A B A EUE 4R
Item Part No. Description Qty | Remarks Or Serial No.
31 | K05500-35025 O-ring 2
G
32 | K05500-35030 0-ring 1
33 | K91328-04200 :Ef 1
in
PR 1) S
34 | K91A28-30010 Valve assy,solenoid L
3401| K91328-08500 o ke 4
-ring
35 pblR L
Body,valve
i
36 | K91328-03200 Plate,cover 1
W
37 | K91329-04700 Gasket valve 1
%
38 | KO5530-50300 Plug,o-ring seal 1
S
40 | KO0O500-24014 O-ring 4
oy
41 | K91328-04800 Bolt,solenoid valve 1
BHa INC:10,25,28-32,
42 | K91328-00048 Repair kit,C/V 1 3401,37,40

1-25



b B, 1.0-1.8t
9- u o Y43160X Hydrodynamic Transmission Gearbox (Okamura)

e Yrray ZFR i i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
Tk Ay
1 | K91331-40010 Carrier assy,diff 1
101 | K91231-00500 ?éﬂiaf Bearing 2
YT
102 | K91231-03200 ilfoﬁ/fl:laén 4
T I A
103 | K91331-30101 Carrier, Diff 1
2 | K91331-40200 o 1
Cover, Carrier diff
HNVEE
3 | K91531-00800 Flange, Input tf 1
B2k 55
4 | K91331-30400 Cover,Diff pinion 1
U 4
5 K91331-20050 étlgjﬁé%ar set 1
2402 | 2406 \r§ 2404 3 $+IF$/’\
| 2401 | 244 l e | 2405 | &l 41 | 501 | K91226-06200 el 1 7=32
1 g PR
502 | K91331-30500 Bi r:'olﬁl Eevel 1 zZ=7
T
8 | K91331-03700 ?h% éﬁ:O 05 1
e P L
9 K91331-03800 gﬂhﬁni;}r_lt:O 1 1
T
10 | K91331-03900 ?h%n éﬁ:O 2 1
4
11 | K91331-04200 ?hﬁ’%;)jhl 0 2
T
12 | K91331-01200 ?hﬁﬂﬁa)r#tzo 1 1

1-26



Kl 12 Jpodids « 228 AU8(1.0-1.8t)
Fig.12 Reduction & Differential(1.0-1.8t)

Y43160X WAL A (KIAT)
Y43160X Hydrodynamic Transmission Gearbox (Okamura)

1.0-1.8t

ke
2402 | 2406552405 | 2403 2404 g
124'01 | 2404 |24|03| 2405 |
: |

Fr Yk 2 Hi Fo i BE 42 7Y
Item Part No. Description Qty | Remarks Or Serial No.
AR )T
13 | K91331-01300 Shim ar t=0.2 1
o
14 | K91331-01400 Shim ar t=0.5 1
Ry
15 | K91331-01500 Shim ar t=1.0 1
IR A _
17 | K91331-11801 Gear,Drive t/f ¢ 1 Z=33
IR ik e _
18 | K91331-12401 Gear Drive t/f ¢ 1 Z=46
HEHN K
22 | KD5644-04200 Bearing, Taper roller 1
HERH A&
23 | K05644-04300 Bearing, Taper roller 1
N e
24 | K91231-40020 ?ﬁ%&“ﬁz 1
iff gear assy
PR A
2401 | KF2850-06040 Pin,Spring 1
Vi
2402| K65631-03400 Shaft, Pinion 1
R AR _
2403| K91231-00700 Gear-diff Bevel 2 Z=16
FEMA 8 _
2404| K91231-00800 Gear-diff Pinion 2 Z=10
e
2405| K91231-01100 Spacer,Side gear 2
E=
L
2406| K91231-30600 Case 1
2T
25 | K91531-00700 g—“i 1
pacer

1-27



b B, 1.0-1.8t
9- u o Y43160X Hydrodynamic Transmission Gearbox (Okamura)

A Yrks SR B A EUE 4R
Item Part No. Description Qty | Remarks Or Serial No.
I
26 | K91231-10200 Bolt Gear 12
%l 2
27 | K64331-14302 Nut,Side bearing 2
By
28 | K64331-14100 Plate,Lock 2
[ ol R Y1
30 | KF1805-08012 Bolt/Washer 2
HEHh 7k
31 | KF8140-30211 Bearing, Tapered roll 2
Bk
33 | KF8006-06208 Bearing,Ball 1
Mk
34 | KF8006-06209 Bearing,Ball 1
o sf
35 | K05564-35100 kR . 1
i i Seal,Oil
2402 | 2406°5 2408 3 S
I AY
| 2401 | 240 |2403 | 2405 | & 41 36 | KF3153-11000 % e} el 1
» /L O-ring
=l F _,;‘ e Lﬂxr
BN 37 | FK2846-12000 AR 2
Pin,Dowel
R, P
38 | K91A24-03300 Bolt,Flange 2
IR, P
39 | K91A24-07600 Bolt,Flange biw 7
Fh
40 | K91A24-07700 W, S 1
Bolt,Flange
2R, HE
41 | K91A24-13400 Bolt,Flange b/w 2
42 | K92233-31600 ke 1
Bolt

1-28



1.0-1.8t

9. eduction ieren |a( -0-1.81) Y43160X Hydrodynamic Transmission Gearbox (Okamura)
Fr YIEHY R Bk AV B A
Iltem Part No. Description Qty | Remarks Or Serial No.
43 | K91231-03100 i 4

Washer,Lock

2. A5 Bolt, 1
Washer assemble b/w

45 | KF1805-10080

BUR AR R
47 | K91331-13600 Nt Lock 1
+j]u1l_ﬂﬁk
48 | K91331-30031 Bracket assy I.h. 1
T
49 | KF1805-12025 it dIEAE Bolt g

,Washer assemble b/w

1-29



/13

IZEN

Fig.13 Driving system

(® CPCD10/15/18-XW32F @) CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

A Yk B i e EE R
Item Part NO. Description Qty | Remarks Or Serial NO.

1 | XF150-110000-500 ED[Zr|Z;\jljeﬁz1;§llt’aﬂZ assy 1 %@E&Dﬁiilz itgy.rle4

2 | XF250-100001-000 gfk ot 1

3 | cooole-012035-03 | I DIZES 3

4 | G000093-000012-00 %hif 1 13

5 | G005783-012035-01 Eﬁ%%ﬁ;ﬁ; 13

7 | G005786-010035-04 %ﬁfﬂégﬁzgiéf 10 ® O

7 | G005783-010035-00 | Akt M10% S 10 _ 28)1_?2_01

7 | G005783-010035-00 %?ﬁw%&égs 2 060
701 | G005783-010045-00 AffM'\g&ﬁf 6 ~ 20111201

8 | G000093-000010-00 \%?Ishi? 10 10 ® O

8 | G000093-000010-00 %a@shi? 10 8 ®IPJO)

9 | G005783-008020-01 %im\gingo 12 ® @

9 | G005786-008020-04 E‘éiﬁ%’%&fééiégo 12 ®e 0

1-30




K13 fLzh R4
Fig.13 Driving system

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

Fr Yk R Hi AV B A

Iltem Part NO. Description Qty | Remarks Or Serial NO.
P 8

10 | G0O00093-000008-00 Washer 8 12
P M B ® @6

11 | XF150-120000-000 Oil coolingpipe assy 1 See Fig.15
VA R PJSJO)

11 | XF251-120000-000 QOil coolingpipe assy 1 See Fig.15
72 EIAE SRR

11 | XF155-120000-000 Oil coolingpipe assy 1 @
121E M10

12 | G006170-000010-00 Nut M10 2 IO
By

13 | R564-100001-000 Washer 1 ®0
W <2011-12-01

14 | R564-100002-000 Washer 1

15 ) ) I
Type-assy,Single tyre See Fig.3

i S L OOLAE) ) W 4
Type-assy,Double tyre See Fig.4

15 IR R R(ER) 5 LK 4
Type-assy,Double tyre See Fig.4

1-31



K14 IREHHF R
Fig.14 Drive axle assy

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

Fr Yk 2 Hi A el ] A Y
Item Part No. Description Qty | Remarks Or Serial No.
Al | XF300-113000-000 iﬁfg 1 INC:1,7,8,9
R4 NI LEL A1
1 | XF150-113001-000 i 2 AL
Plug Do not supply separately
2 | Q903-Z1/8-G00 Vented plug 1
e <2013-05-24
3 | N163-110017-000 PIUQ 1
R I, Early users
2 | XB450-115000-000 1 .
Vented plug AT e Can
N N F g replacement two together
3 | RC250-110004-000 Plug 1 >92013-05-24
g 22
4 | J000982-000022-00 Washer 22 1
e 16
5 | J000982-000016-00 Washer 16 1
JHFE 16X 1.5
6 | J001000-0161P5-00 Plug 16 X 1.5 1
50 S A
7 | XF250-113002-000 ot : 1 A ahgE
Axle housing Do not supply separately
10
8 | G007244-000010-00 Washer 10 2
IZHE M10 <40
9 | G005783-010040-01 Bolt M10 X 40 2
i 12
10 | G007244-000012-00 Washer 12 16
Y
11 | XF250-110003-000 fﬁ%ﬁ 8
25
12 | XF150-110001-000 JESC IR 1
Plate

1-32




K14 IREHHF R
Fig.14 Drive axle assy

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

FPs YIEHY S Bk T B R
Item Part No. Description Qty | Remarks Or Serial No.
SR
13 | XF150-110006-000 Plate 1
A
14 | XF250-110002-000 Plate 1
#pE 20
15 | G000093-000020-00 Washer 20 8
ERE M20x1.5
16 | G006171-000020-05 Nut M20x1.5 8
Zeiilz &%
17 | XF150-111000-000 Left brake 1
FilEha%
18 | XF150-112000-000 Right brake 1
HE <2011-10
19 | XF150-110003-000 Bolt 16 A Stud
BARE M12x1.5 <
20 | G006171-000012-02 Nut M12x1.5 16 <2011-10
R L2 i
21 | N030-110013-000 Bolt, Hub 12 Single tyre
Lty RIE i
21 | R840-110001-500 Bolt, Hub 12 Double tyre
il SD75x105x12
22 | HG40692-075010512-01 Oil seal SD75x105x12 2
17k 33112
23 | GT00276-0033112-00 Bearing 33112 4
ik
24 | XF150-110004-000 Hub 2
25 | N030-110010-000 BURIR L) 2
Lock nut
26 | N030-110011-000 BURSY 2
Locking shim

1-33




K 14

YRKBIHF

Fig.14 Drive axle assy

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

e Yrray ZFR i i BOE 4R

Item Part No. Description Qty | Remarks Or Serial No.
5 6

27 | G0O00093-000006-00 Washer 6 4
2R M6x12

28 | G005783-006012-01 Bolt M6x12 4

29 | N030-110015-000 i1 S 2
Oil seal
Faier

30 | NO30-110009-000 Gasket 2
-4k

31 | XF150-110005-000 Half shaft 2

32 | N0O30-110016-000 Clamp split-ring 18

33 | N030-110008-000 ﬁf‘\ 18

34 | N163-220010-000 ﬁ?u??ﬁi%i 12
R 10

35 | G007244-000010-00 Washer 16

36 | N163-110016-000 7 1
Plug
P 20

37 | JO00982-000020-00 Washer 1
O B Z 1l 75%3.1

38 | G001235-007503P1-00 O-ring 75x3.1 2
16

39 | G000093-000016-00 Washer 16 12
1EHE M16x1.5

40 | G006171-000016-02 Nut M16x1.5 12
i 10x30

41 | G000119-010030-00 Pin 10x30 2

1-34




K 15

e B IR

Fig.15 Cooling oil pipe assy

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F
@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

@ CPYD15/18-XW51F

© CPCD10/15/18-XW12F

A Yrks SR B i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
1 | XF250-120001-000 gﬁf‘;jfor 2
it AL g3 3
2 | XF250-120002-000 ?gfniii% 2
3 | J000982-000016-00 %a[ﬁ’shlesr 1
4-1 | XF250-120003-W00 :fu%;g’e rlgi,pflzoo 1 ®0
4-1 | XF155-120003-W00 Hqufgfe rlsi,pl_ezzsoo 1 ©
4-2 | XF151-120003-W00 gﬁ&}g; p|é=2200 1 ]0)
5-1 | XF250-120004-W00 HR*ufg’e rlﬁi'pfl‘r’oo 1 ®O
5-1 | XF155-120004-W00 gjﬁi rlﬁi’p'-e=2550 1 ©
5-2 | XF151-120004-W00 F?u%;g’e rlii'p'jzmo 1 ]0)
6 | Q672-23-GO0 gi’?ﬂ%%ﬂ% 23 4
7 | GX160-510035-000 ﬁﬁi‘fﬂ ; 1
8 | XF250-120005-000 é\ﬁﬁé\or 1
9 | J000982-000020-00 %a@shzeor 1
10 | GO05783-008012-00 ?éiﬁ Ve 3 ®0O
10 | G005783-008012-00 fﬁ&"ﬁfﬁ; 4 0)CJ0,

1-35



K15 AR Bk
Fig.15 Cooling oil pipe assy

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

A Yrks SR B i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.

11 | G000093-000008-00 \%Ehger 8 3 ®0

11 | G000093-000008-00 %hser 8 4 ®ICJO0)

12 | N160-120002-000 ?lfnp 2 ®0

12 | N160-120002-000 i%i%p 3 ®JO)

12 | N160-120002-000 Tgﬁ%p 4 ©

13 | G0097P1-000012-00 ﬁﬁhser g 4

1-36




K16  Hlzhds
Fig.16 Wheel brake

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CPYD15/18-XW51F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

© CPCD10/15/18-XW12F

Fr (=7 HFR Hi Fo i BE 42 7Y
Iltem Part No. Description Qty | Remarks or Serial No.
eilEEAY sy
Al | XF150-111000-000 Brake assy,LH 1
VER IR oS98
A2 | XF150-112000-000 Brake assy,RH 1
Le B SRS
1 | 21233-70010G-L Brake plate assy,LH 2 I, Left
A5 AR S A .
1 | 21233-70010G-R Brake plate assy,RH 2 41, Right
13 73 52 S A ING
A3 | 21233-70080G Cylinder assy 2 L5 /INC:2-9
Iz 7 6L
2 | NO PART NO. Cylinder 2
PRI
3 | NO PART NO. Spring 2
Y 3 e
4 | 21233-70110G AR 4
Cup
Ty AR S
5 | NO PART NO. Piston 4
T
6 | 21233-70130G G 4
Boots
I A FETHT
7 NO PART NO. Link,Conneeding 4
ey Gt - SallE
8 | NO PART NO. Cap bleader 2
INFT il =
9 | NO PART NO. DA U 2
Screw,Bleader
i Tl BT EERE B Vaveyi:IG|
10 | 21233-70150G Brake shoe 2 Left & right same
i Tl BT EERE B Ze A 1]
11 | 21233-70150G Brake shoe 2 Left & right same

1-37



K16  Hlzhas
Fig.16 Wheel brake

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F
@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

@ CPYD15/18-XW51F

© CPCD10/15/18-XW12F

Fr (=7 HFR Hi F T B HY 422
Iltem Part No. Description Qty | Remarks or Serial No.
SRLES
6 7 12 | 21233-70330G Guide cable 2
5 PP e
13 | 21233-70260G Spring&fitting assy 2
] ] [ 5 BB S (7D el
14 | 21233-70210G-L Adjuster (L) 2 Left threads
(] B B s R (A1) Fi i
14 | 21233-70210G-R Adjuster (R) 2 Right threads
LZYIIN
15 | 21233-70340G Lever 2
15 Z
16 | 21233-70360G-L Spring 2 Left
3 H
16 | 21233-70360G-R Spring 2 Right
17 | 21233-70320G DI 3415 4
Spring shoe
EENEE
18 | 21233-70350G Spring 2
LT RIBRIAT Vi
19 | 21233-70370G-L Brake lever,LH 2 Left
AT RAT A
19 | 21233-70370G-R Brake lever,RH 2 Right
TSR
20 | 21233-70380G Strut 2
21 | 21233-70390G 9$% 2
Spring
IR M6x16
22 | GB21-76-M6x%16 Bolt M6x16 4
g 6
22 | GB93-76-6 Washer 6 4

1-38




K16  Hlzhas
Fig.16 Wheel brake

(® CPCD10/15/18-XW32F @ CPYD15/18-XW21F

@ CcPCD10/15/18-XW10F (D) CPQD10/15/18-XW21F

@ CPYD15/18-XW51F

© CPCD10/15/18-XW12F

Fr (=7 R Hi AV B A
Item Part No. Description Qty | Remarks or Serial No.
23 | 24433-70160G ﬁi;ﬁeﬁ 2

24 | 24433-70170G Eeﬁiﬁ 2

25 | 21233-70410G ﬁzl;?j%hoe guide 2

26 | 21233-70420G g“lfqéﬁgi hold down 4

27 | 21233-70430G giu%f,)ééhoe hold hown 8

28 | 21233-70440G JSjipA)%iTﬁg,Shoe hold down | *

29 | 21233-70040G E)ﬂ%,Rubber 2

30 | XF150-112100-000 ?jﬁﬂ?ﬂiﬁ‘%l’fH 1 LZ:Lﬁ

30 | XF150-112300-000 fﬁg?gﬂﬁ%ﬁ&H 1 Ri7§ht

31 | 21233-70400G ﬁé} 2

Pin

1-39




K17

AR (H 1D

Fig.17 Transmission (part-1)

1.0-3.5t
YQXF RINB LN ALHER (4%
YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

A Yrks SR B R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.

1 | YQXF15-6100 %fgfz converter 1 1.0-1.8t

1 | YQXF30-6100 %fgfi converter 1 2.0-3.5t

2 | YQX30H-6200 fﬁﬁﬁﬂﬁrd 1

3 | GB5786-86-M10x1.25x16 gfﬁl\';"llgxxlllf;:f: 6

4 | YQXF30-3001 ;Eﬁfnf 0 1

5 | YQXF30-3200 éﬁgkéiéjf1¢ 1

6 | YQXF30-3003 Fr;]s%i?g car 1

7 | TC 42x60x9 gﬁem 1

8 | GB819-87-M6x12 ;%fﬁéﬁé%ﬂ Mex12 |

9 | YQXF30-3002 Ejr@ﬁ%jegt 1

10 | YQXF30-0003 8_%1 1

11 | YQXF30-3101 iﬁfﬁéfﬁ ock 1

12 | YOXF30-3102 fegfﬂn . 1

13 | YOXF30-0201 é{fﬁ f;ﬁ . 1

14 | GB93-87-10 AT 10 6

Washer 10

1-40




K17 Aedds LD
Fig.17 Transmission (part-1)

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

r VIS ik Rt HERER
em Part No. Description Qty | Remarks Or Serial No.

15 | YQXF30-0206 gﬁm L

16 | YOXF30-0211 fp?fn é H(>H ) L

17 | YOXF30-0207 fﬁn é I(>I ) L

18 | YQXF30-0209 ﬁjon )

19 | YOXF30-0212 ﬁsﬁf‘ﬁ] g<1H(>HD L

20 | YQXF30-0202 é%over L

21 | YQXF30-0203 zﬁeia?] %ash L

22 | YQXF30-0204 éﬂig{:ﬁ?e ent L

23 | YQXF30-0205 /Sf'ir//:%ﬁ%sher L

24 | YQXF30-0240 gr/);izfﬂﬁ L

25 | YQXF30-0008 Qﬁj L it .

26 | Q20-03-8x14x1.5 ﬁiﬁ%’;ﬂﬁ% :

27 | GB70-85-M6%20 II;JO/“\& éﬂffg) M6x20 .

28 | GB5783-86-M8x30 %i’fl%‘M'\gi;gO o

29 | JB/ZQ 4446-86 1/4 ﬁ% s

1-41



K17

AR (H 1D

Fig.17 Transmission (part-1)

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

e Yrray R i R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.

30 | YOXF30-0215 ﬁfﬁ 1

31 | YQX30-0300 grﬁﬁir( e 1

32 | YQS30-0104 ﬁ'ﬁ%mﬁ% 1

33 | Q20-03 22x26x2 feﬂ%ash 1

34 | YQXF30-0208 gzrerj‘;i ':ﬂeifa%e olug 1

35 | GB3452.1-86-21x3 8_%:% s 1

36 | JBIZQ 4444-86 R3/8 %mﬁ Egﬁg 5

37 | JBIZQ 4444-86 M22x1.5 gﬂ@%ﬁ%’_\fm's 1

38 | GB97-85-8 ﬁfiﬁ% 9

39 | YQXF15-6000 Nt %Ei 1 1.0-1.8t

39 | YQXF30-6000 Nt %fgfi 1 2.0-3.5t

40 | YQXF30-3000 fﬁ?'& 1

1-42




K18  Adf (3L 2)
Fig. 18 Transmission (part-2)

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

e PR Lo B e EE R
Iltem Part No. Description Qty | Remarks Or Serial No.

1 | YOXF30-0101 %ﬁion 1

1 | YQXF30-0106 *BTE, 2

2 | YQXF30-0007 Qﬁj e 1

3 | YQXF30-0213 JCJ:%’lojfger board !

4 | GB120-86-10x24 Eﬁ%iﬁ% 1024 2

5 | YQXF30-0220 ?Dt'ii[itick 1

6 | YQXF30-0230 E‘jﬁf&ﬁc 1

7 | YQXF30-0104 jéuo/\ﬁ,ﬂelf% 1

8 | YQXF30-0102 ﬁcﬁzﬁ 1

9 | GB5783-86-M6x16 fﬁ&”&lﬁ 4

10 | GB97.1-85-6 vlvrir?s 4

11 | JB/ZQ4446-86 R1/8 iﬁﬁ% Eiﬁg 1

12 | GB3452.1-87-16x2.65 8_%]1%3&;_2525 1

13 | YQXF30-0214 Ejﬁd L

14 | GB5783-86 ﬁm’g‘fﬁg 1

1-43




K18  Adf (3L 2)
Fig. 18 Transmission (part-2)

1.0-3.5t
YQXF RINB L ASHERE (4%

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

FPs YIEHY HFR Bk AV B A
Item Part No. Description Qty | Remarks Or Serial No.
B2 M8x18
15 | GB5783-86-M8x18 Bolt M8x18 2
P 8
16 | GB97.1-82-8 Pin 8 2

1-44




K 19

Fig. 19 Transmission (part-3)

AR (H3)

YQXF RN LN AHAT (4%
YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

1.0-3.5t

40,

FPs PIkLAD e Hok: kBG4 R
Item Part No. Description Qty | Remarks Or Serial No.
1 | YQXF30-1100 f?gsﬂiﬂﬁ 1
2 | YQXF30-1200 gﬁjﬁgion 10 %gigtt %Z%g
3 | YQXF30-1007 B%’S’;‘ cer 8 e 7’%%2
4 | YQXF30-1001 ﬁlﬁfﬁ ‘*G'iﬁr 2
5 | YQX30-1014 ;ﬁfﬁk 2
6 | YQXF30-1300 AL 2
7 | YQXF30-1009 ﬁfﬂ fing 2
8 | YQS30-1002 feﬂﬁzng 2
9 | YQXF30-1005 gﬁfng 2
10 | YQXF30-1004 ﬁ)ﬁ% seat 2
11 | YQXF30-1003 imnfgg‘j:i%g external 2
12 | GB276-6006 éﬁ(ﬂng 2
13 | GB276-6006RZ E'Jgfring 1
14 | GB893.1-86-55 aSCLrltl1J|§$nrr?g;tée;(%ltesri)r 55 10
15 | YQXF30-1002 E:,%Ec or 8

1-45



sgeare 1.0-3.5t
Kl 19 A (H 3D , . SN
N jj /E\ o Y27ERNYA
Fig. 19 Transmission (part-3) YOXF RIVE A ZEHAT (41X

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

0, 38 J7 5 WEHI e e % TE T 4
: Item Part No. Description Qty | Remarks Or Serial No.
16 | GB276-6206 ﬁi‘ri g 2
17 | GB276-6306 éﬂﬂjﬁng 2
18 | YQX30-1006 jsz“jeﬁfﬂ ng(;é'\)) 2
19 | YQXF30-5100 miﬂilfég)fs 2
20 | YQXF30-1006 ﬁBﬂuﬁo*{frd 2
21 | YOXF15-1002 ﬁfﬁ*ﬁme 2 1.0-1.8t
22 | YQXF30-1008 \%Z,h or board 2
23 | YQXF30-0001 ioﬁutljgﬁt%;ear 2
24 | GB276-94-6306 E’Jgfﬂf‘zo&os 2
25 | GB276-94-6307 ﬁ’i‘rﬁzogsm 1
26 | YQXF30-0400 éﬁutfpﬁﬁ;ﬁgﬂ seal 1
27 | YQXF30-0301 g(F)ﬁﬁuIIJthuzt%ange 1
28 | YQXF30-0302 Iléjiu%\tfoof cover 1
29 | YQXF30-0002 \%?sh or 1
30 | GB5782-86-M12x95 %%ﬁ%lzzxx:ss 1

1-46




s A 1.0-3.5t
K19  AEsE (3D I Shaul
Y AN 47 PZ72RVA
Fig. 19 Transmission (part-3) YQXF R Y1) A8 AH (442%

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

0, e JT 5 WEHI ER s Kk e BOE A 42
g Item Part No. Description Qty | Remarks Or Serial No.

TECHI 25 5 K

31 | YQXF30-7000 Yoke coupling 1
IR

32 | YQXF30-0005 Bolt 8
HEA 10

33 | GB93-87-10 Washer 10 8
SRR

34 | YQXF30-2070 Seat assy 1

34 | YQXF30-2003 Fastness seat 1
WA

35 | YQXF30-2002 Bolt 2
IR

36 | YQXF30-0105 Bolt 4
,»lzij;)t_\: 12

37 | GB97.1-85-12 Washer 12 4
SCHE

38 | YQXF30-0103 Plank 1
P 12

39 | GB97-85-12 Washer 12 2
AYikiE 35

40 | GB6185-85-M12x1.25 Nut M12x1.25 2

41 | YQXF15-1000 AL R 25 2 25) 1 1.0-1.8t
input axes T
NS RGN B )

41 | YQXF30-1000 input axes 1 2.0-3.5t
R AR (P ) B A 2R

42 | YQXF15-5000 middle axes 1 1.0-1.8t

42 | YQXF30-5000 P B (TR 2 2 ) 1 2.0-3.5t
middle axes T

1-47



K20  rfidsEmliE e

Fig. 20 Electro-hydraulic operating valve

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

147

FPs Yk B Ko FTEEE R
Item Part No. Description Qty | Remarks Or Serial No.

1 YQXF30-4101 Eﬁjcfigy,valve 1

2 | YQXF30-4102 T’hffgi%ﬁ;lun ger 1

3 | YOXF30-4103 @%\ o cover 1

4 | YOXF30-4104 gir%ri%;fon spring 1

5 | YOXF30-4105 zﬁ% seat 1

6 | GB879-86-3X16 DT 316 1

7 YQXF30-4106 %l%lgjj‘z spring 1

8 YQXF30-4107 ﬂﬁ?ﬁunger 1

9 | YQXF30-4109 Kﬁdﬁg mt%grnal spring 1

10 | YQXF30-4108 Kﬁd}ﬁzj?zt(%rnal spring 1

11 | YOXF30-4111 E%fﬁin 1

12 | YQXF30-4112 g%)*{frd 1

13 | YOXF30-4113 ifeg%ash o 1

14 | GB82-86-M6%16 Gt M6x16 6

15 | YQXF30-4115 1;[% 1

1-48




K20  rfidsEmliE e

Fig. 20 Electro-hydraulic operating valve

1.0-3.5t

YQXF RN LN AHAT (4%
YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

147

A Yrks SR B R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.

16 | YQXF30-4116 ﬁ% &”11(?:11 4

18 | YQXF30-4114 Eﬁ% 1

19 | YQXF30-4140 ﬁf‘igfj 10x22x7 1

20 | YQX30D-4200 Eﬁfﬁﬂgﬁnetic valve 1

21 | GB70-85-M5x45 gﬁﬁﬁj{g M5x45 4

22 | GB5783-86-M8x35 fﬁ Vo 2

23 | GB5782-86-M8x60 Hfﬁ,\';"gx"gg 5

24 | GB97-85-8 \\/vj%%ﬁfs 7

25 | YQXF30-0004 iﬁ%ash o 1

26 | YQXF30-4150 éﬂoﬁﬁz 1

27 | GB1235-76-12x1.9 8_%??2%'1_15"1'9 1

28 | YQXF30-4100 PRI 1

Operating Valve

1-49




K21 idids B
Fig21 Reduction assy

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

FPs YIRS B i AV B A
Item Part No. Description Qty| Remarks Or Serial No.
1 | YQxF15-2201 Bodyvalve 1| 10151 12 paired buy
1 | Yoxrso-2201 e 1 | 3025112 Paired by
2 | YQXF30-2202 iﬁéﬁr%eat 2 11\\ ZZPZ%?:cTify

3 | YQXF30-2203 %?0%\ 4

4 | YQXF30-2041 zﬁéﬁl&;eat 1 3-35t

5 YQXF30-2110 %?oﬁ 3 3-3.5t

6 YQXF30-2109 géi% 5 3-35t

7 | YQXF30-2001 §fi§ef§rﬁal cover 1

8 GB5782-86-M10x55 if&)%l\wll(;)xx;: 2

9 | GB5782.86-M10x70 | pit M1OXTO 8

10 | GB93-87-10 %é\j;hltgrlo 10

11 | GB120-86-12x28 PRI 12228

12 | YoxFis-2031 i L | Y01 15z0paied tuy
o [vorwan | i imsne iy

1-50




21
Fig21

Il s Ao

Reduction assy

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

i IS 4k oht| RSN
tem Part No. Description Qty | Remarks Or Serial No.
13 | YOXF30-2050 ﬁﬁeal L

14 | GB276-94-6210 féﬂﬂir%zll% L

15 | GB276-94-6211 éﬂif;r%éllll L

16 | YQXF30-2008 ﬁ‘)iﬂﬁ L

17 | YOQXF30-2011 ﬁcﬂ“ﬁong\:fler L

18 | GB97-85-8 \%i hi . .

o |\ | e O ity
19 | YOXF30-2005 é@e‘lﬁjgar . 582; gigp’;ﬂﬁy
20 | GB297-94 30310 éi’i‘rifg?é%% o L

21 | GB297-94 30309 gﬂﬁrigg?é%%og 1

22 | YOQXF30-2006 ﬁ%iétwasher .

23 | YQXF30-2007 ﬁd%%washer T

24 | roxHeH éﬁ%é%;ﬁhull—leﬁ ! i:gjjg: §j§§ F’fﬁﬂ?iy
24 | roxmoA Difterontal hull e L Bose 33;32,3’;%?3&%

1-51




21
Fig21

Il s Ao

Reduction assy

YQXF RINB L ASHERE (4%

1.0-3.5t

YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

B LFi i s S )
Frs Yk HR # A el ] A Y
Iltem Part No. Description Qty | Remarks Or Serial No.
e 1.0-2.5t 24,25 %I %
25 | YQXF20-2112 Differential hull-right 1 |1.0-2.5t 24,25Paired buy
ZEMAR -1 3.0-3.5t 24,25 HX I 3K
25 | YQXF30-2112 Differential hull-right 1 3.0-3.5t 24,25 Paired buy
WA
26 | YQXF30-2108 Bolt 16
F il
27 | YQXF20-2107 Shaft-pinion mate 1 1.0-2.5t
ARl
27 | YQXF30-2107 Shaft-pinion mate 1 3.0-3.5t
it
28 | YQXF20-2101 Side gear 2 1.0-2.5t
AR
28 | YQXF30-2101 Side gear 2 3.0-3.5t
YQXF20-2105 S 1.0-2.5
29 Q ; Washer 2 0-2.5t
el
29 | YQXF30-2105 Washer 2 3.0-3.5t
TR
30 | YQXF20-2106 Gear-pinion 4 1.0-2.5t
TR
30 | YQXF30-2106 Gear-pinion 4 3.0-3.5t
IR
31 | YQXF20-2104 Cease washer 4 1.0-2.5t
1B
31 | YQXF30-2104 Cease washer 4 3.0-3.5t
MBI tA 1.0-1.8t 32,33 JOXT I 3K
32 | YQXF15-2101 Bevel gear,driven 1 |1.0-1.8t 32,33 Paired buy
MBI e - 1A 2.0-2.5t 32,33 JROXHIE K
32 | YQXF20-2103 Bevel gear,driven 1 2.0-2.5t 32,33Paired buy

1-52




21
Fig21

Il s Ao

Reduction assy

YQXF RN LN AHAT (4%
YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

1.0-3.5t

A Yrks LR B R BE 4 A
Item Part No. Description Qty | Remarks Or Serial No.
 [voenass |l |, przaznmor
o [rorwan | gsirae [, posmws o
34 | YQXF30-2102 %fﬁ 12

35 | GB283-94-NUP2205E ieﬂifa‘ Nopasoor 1 335t

36 | YQXF30-2004 Kﬁd%ﬁ*nut 2

37 | GBY1-86-8x50 |)3||r|1 gﬁngso 2

38 | GB297-94-302015 E{’fﬂﬁé}%%lzgls 2

39 | YOXF30-2021 ﬁggﬁé 1

40 | YQXF30-2022 gﬁﬁo of cover 1

41 | GB5783-86-M8%20 ﬁﬁhgﬁgﬂm 4

42 | YQXF15-2002 Ejfh 1 1.0-1.8t

42 | YQXF20-2002 gfh 1 2.0-3.5t

1-53



@® CPCD10/15/18-XW32F (B) CPCD10/15/18-XW32B () CPYD15/18-XW21F @ CPYD15/18-XW51F
B CPYD15/18-XW21B @CPYD15/18-XW518 © CPCD10/15/18-XW12F @® CPCD10/15/18-XW10F
(D CPQD10/15/18-XW21F

Fr YL HFR K 2V BE ] 4=

Item Part No. Description Qty Remarks Or Serial No.
! J000982-000022-00 Wachar 1 ?ig?ﬁiéém éjﬁijfﬁffis(ﬁi?@
¢ [rowmzomoizan | 5 TP ; |Bam, g Gim
5 N163-1100018-000 et 2 g?g;ér—]:i;.élm g%iii@ibﬁssﬁijigm
6 J000982-000020-00 Washor 1 g?éi;.414 g%iijgﬁéﬁissﬁ?r\lig?)

1-54




THAEE (B THA
Transmission repair kits

1.0-3.5t YQXF RV IMESNAZHAG (4%

1.0-3.5t YQXF Series Hydrodynamic Transmission Gearbox (SHAOXIN)

Fe Yk HFR i 2V BE ] 4=
ltem Part No. Description Qty Remarks Or Serial No.
L TC 42x60x9 ?fieal L Eg%:f? gﬁjiiéizoﬁ)@art-l) ((Jﬁf 77))
2 YQXF30-0003 8%\ 1 qugll?? Tr;?nfiiss(lc%\ 1()Part-l) (I(\E?Ol)O)
3 YQXF30-3102 ;ﬁr%;r]if ring 1 Eii]g%; gﬁjiiéfoi)@art-l) ((JV‘TI\I;:):U.#l 1122))
4 YQXF30-0203 :Zu?rgriﬂ;f ring 1 g%:f? fﬁjﬁi;foi)@art-l) ((fi;b.—' 2211))
5 YQXF30-0205 ?Sﬁij)ﬁ}rﬁljfrﬁsie&at washer ! Ilj—‘(éi]g%l?? %ﬁjﬁmi;ii)@art-l) ((ﬁf 2233 ))
6 YQXF30-0240 éﬁtjﬁigeérﬂaﬁsy 1 Illé—i]gg? %ﬁjﬁniéfi\;i)@art-l) ((ﬁf 224‘11 ))
7 YQX30-0300 gr{ﬁﬁz(rl(ll) l L 9%177 '}%ﬁﬁ]i;ﬁoi)( Part-1) ((ﬁf 31 >)
8 |esws2asears | oA 1 |Figtr Trnsmission e (No35)
9 | GBaMS218216:265 | O oo 2 |Figte Tranamission (Pan2) (No.12)
10 YQXF30-1009 ﬁs%oirf ring 2 Illé—i]g%fQ %ﬁjiiéfoi)( Part-3) ( Ti\i.?)
n YQS30-1002 Erijrioa:c)f ring 2 Il§191199 %ﬁj&i;foi)( Part-3) ((Hljo? 88 ))
12 YQX30-1006 ﬁir?;(ﬁ)ing(A) 5 lliillglfQ fﬁf&iéﬁoﬁ)( Part-3) ((Hljo? 115 ))
13 YQXF30-0400 ﬁﬁu%p{uzti’;ﬁgﬂ oil seal 1 Illé—i]g%fg %ﬁjﬁiéfoﬁ)@art-?;) ((Tﬁf' 226§5 ))
14 YQXF30-0004 ﬁir%%f Washer L EIQZSO Sﬁff)ﬂﬁrgﬁﬁc operating ijv%et 2(?\l)o. 25)
15 GB1235-76-12x1.9 8-%1 1122:115 L Illé—i]g?go é‘?‘eﬁigt}r%ﬁ;”i%i}\\ﬁc operating ﬁi 2(T\I)o. 27)
16 YQXF30-2050 j:[)hiliieal L Ezi]g?le é&enflﬁlﬁ'orl]ﬁ assy ((Tﬁf 11:? ))

1-55




K22 fE5hRS
Fig.22 Driving system

©CPCD10/15/18-XW32M  (B) CPYD15/18-XW21M () CPYD15/18-XW51M

Fr Yk 2 Hi AV B A
Iltem Part NO. Description Qty | Remarks Or Serial NO.
UKZh
1 | XM150-110000-G00 Drive axle 1
124 M10X 1.25X 35
2 | G005785-010035-00 Bol M10 X 1.25 X 35 4
B2 M10X1.25X 35
201 | G0O05786-010035-00 Bol M10 % 1.25 X 35 8 ©
2 M10X 35 ®
201 | G005783-010035-00 Bol M10 X 35 10 <2011.12-01
Ik M10X 35
201 | G005783-010035-00 Bol M10 X 35 2 ® 6
1B M10 X 45 =>2011-12-01
201 | G005783-010045-00 Bol M10 X 45 6
10
3 | G0O00093-000010-00 Washer 10 10 ©
i 10
3 | G0O00093-000010-00 Washer 10 12 ® ®
C YRR Y SYEY
R
4 | RM622-120000-G00 Cardan assy 1
5 | XM150-130000-GOO TR Hydraulic 1
transmission box
I M8 X 18
6 | G005783-008018-00 Bol M8 X 18 12
8
7 | G0O00093-000008-00 Washer 8 12
8 ) ) WE 3
Type-assy,Single tyre See Fig.3
8 B E (WE) 5 W 4
Type-assy,Double tyre See Fig.4
8 IR E W) 5 LIl 4
Type-assy,Double tyre See Fig.4

1-56




K22 fEhRs
Fig.22 Driving system

© CPCD10/15/18-XW32M  (B) CPYD15/18-XW21M () CPYD15/18-XW51M

A Yrks SR B A EUE 4R
Iltem Part NO. Description Qty | Remarks Or Serial NO.
AR THAG U hE e .
9 | XM150-150000-000 Gearbox install 1 & /INC:19-27
#4 D12 X 35
10 | G000119-012035-03 Pin D12 X 35 2
2R M10X 1.25
11 | G006171-000010-01 Nut M10X 1 25 1
-
12 | XF250-110003-000 J&ﬁ%ﬂ%ﬁ 8
2R M20X 1.5
13 | G006171-000020-02 Nut M20 X 1.5 8
20
14 | G0O00093-000020-00 Washer 20 8
AR
15 | XF250-110002-000 Gasket 2
16 | R564-100001-000 Ll 1
) ) Washer ®®
- <2011-12-01
17 | R564-100002-000 Washer 1
18 | N163-220010-000 HRPIRE 12
Ball Nut
124 M16 X 130
19 | G005782-016130-00 Bol M16 X 130 2
i
20 | XM250-150002-000 Washer 2
PG R
21 | XM250-150001-W00 Cushion 2
g 16
22 | G000096-000016-00 Washer 16 2
IEEE M16
23 | G006184-000016-01 Nut M16 2

1-57



K22 fE5hRS
Fig.22 Driving system

© CPCD10/15/18-XW32M  (B) CPYD15/18-XW21M () CPYD15/18-XW51M

Gearbox Bracket

Fr Yk 2 Hi AV B A
Iltem Part NO. Description Qty | Remarks Or Serial NO.
I2F: M12X 35
24 | G005783-012035-00 Bol M12 X 35 8
g 12
25 | G000093-000012-00 Washer 12 8
g 12
26 | G000095-000012-00 Washer 12 8
AN =
27 | XM150-121000-000 SRS 2

1-58




K 23
Fig.23

A Bk
Cooling oil pipe assy

© CPCD10/15/18-XW32M  (B) CPYD15/18-XW21M @ CPYD15/18-XW51M

A Yrks SR B e EIE H 1
Item Part No. Description Qty | Remarks Or Serial No.
AL | XM150-140000-000 gﬂﬁﬁgp’% o assy 1 ©
A2 | XM151-140000-000 gfﬂfﬁgp’?ﬁe assy 1 ®

1 | Q672-20-G00 gﬂﬂ}%;ﬁowﬁ 20 4

2 | G005783-008012-00 | it MEX12 2

3 | G000093-000008-00 \%hser o 2

4 | N160-110002-000 ﬁﬁq ) 2

5 | XM150-140004-W00 ﬁg:fb‘g: ﬁip s 1 ©

/| 5 | XM151-140004-W00 Ei%;::;p;;27oo 1 ®

6 | XM150-140002-W00 ﬁgﬁ)ﬁ:;pézlzzg’ 1 ©

6 | XM151-120004-W00 Ei%;i:;p;;27oo 1 ®

7 | XM250-140003-000 g%fffi;r 2

I At 49 3]
8 | XM250-140001-000 E%ﬁﬁfébr 2

1-59




1-60



